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ITEM QTY PART # DESCRIPTION ITEM QTY PART # DESCRIPTION

1 1 070-006-360 CHANNEL WELDMENT, LONG 33 1 070-006-377 STRINGER, OUTSIDE, L.H.
2 2 070-006-371 BIN ASSEMBLY SUPPORT BRACKET 34 40 070-006-354 SHOCK MOUNT, BIN ASSEMBLY
3 1 070-006-369 PIN GUIDE, R.H., 35 7 070-006-381 PIN GUIDE EAR, L.H.
4 101 838-670-006 NUT, HEX, M6 36 18 070-006-353 PIN GUIDE
5 10 813-540-082 SCREW, TRUSS HEAD, 10 - 32 X ½ 37 10 070-006-364 SPACER, PIN BUTT GUIDE
6 10 957-100-002 WASHER, EXTERNAL TOOTH, #10 38 24 709-013-066 SCREW, BUTTON HEAD, M6 X 12 mm
7 10 000-026-251 BEARING ROLLER, THREADED (field use only) 39 1 070-006-370 PIN GUIDE, L.H.
8 1 070-006-386 TRACK ASSEMBLY, L.H. 40 2 070-006-351 ROD, BIN ASSEMBLY
9 1 070-006-388 TRACK ASSEMBLY, R.H. 41 4 835-566-002 NUT, HEX JAM, 3/8 - 24

10 1 070-006-376 STRINGER, OUTSIDE, R.H. 42 7 844-065-002 NUT, HEX LOCK, 3/8 - 16
11 2 070-006-373 STRINGER, CENTER, L.H. 43 2 090-005-250 ROD END
12 3 831-565-002 NUT, HEX, 3/8 - 16 44 4 809-865-165 SCREW, HEX, 3/8 - 16 X 1
13 3 070-006-403 CLAMP STUD 45 9 070-006-359 BRACKET, BIN ASSEMBLY
14 2 701-329-050 THRUST BEARING, .8905 X 1.5 X 1/8 46 41 070-006-142 BUMPER
15 4 900-114-101 SLEEVE BEARING, .877 X 5/8 47 5 785-502-207 FLAT WASHER, M6
16 2 809-865-205 SCREW, HEX, 3/8 - 16 X 1¼ 48 12 709-013-064 SCREW, HEX, M6 X 16 mm
17 2 000-029-614 UNIBALL BEARING 49 3 711-516-020 GROMMET
18 2 070-006-358 BRACKET ASSEMBLY 50 2 900-206-091 FLANGED BEARING, .378 X .503 X 9/16
19 2 809-849-485 SCREW, HEX, ¼ - 20 X 3 51 1 070-006-108 SPACER
20 2 809-849-285 SCREW, HEX, ¼ - 20 X 1-3/4 52 1 709-013-067 SCREW, HEX, M6 X 100 mm
21 1 070-006-402 SHAFT, BIN ASSEMBLY 53 1 000-026-043 MICROSWITCH
22 3 907-000-600 KEY 54 1 070-006-142 BUMPER
23 1 070-006-363 CHANNEL, SHORT 55 4 843-127-002 NUT, HEX LOCK, 6 -32
24 64 709-013-063 SCREW, HEX, M6 X 12 mm 56 2 744-107-013 CLAMP, NYLON, 1/8”
25 2 070-006-372 STRINGER, CENTER, R.H. 57 2 818-227-082 SCREW, ROUND HEAD, 8 - 32 X ½, SEMS
26 1 070-006-408 LEVER 58 1 070-006-356 SWITCH ACTUATOR
27 4 710-501-007 GREASE FITTING 59 1 000-021-575 INSULATOR
28 2 070-006-445 ARM CASTING 60 1 070-006-384 BRACKET, #5 PIN ONLY

28A 2 070-006-429 ARM ASSEMBLY (includes 17, 27 & 28) 61 2 818-227-162 SCREW, ROUND HEAD, 6 - 32 X 1, SEMS
29 4 844-049-002 NUT, STOVER LOCK, ¼ - 20 62 2 070-006-390 SPACER
30 2 070-006-389 PIN GUIDE, #1 PIN 63 1 090-002-029 SPRING
31 7 070-006-380 PIN GUIDE EAR, R.H. 64 4 070-006-366 SPACER/HEAD GUIDE
32 80 809-849-085 SCREW, HEX, ¼ -20 X ½ 65 3 070-006-365 SPACER/HEAD GUIDE, PINS 4 & 6
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